


MOGEELY WASTEWATER TREATMENT 

WORKS 

WASTEWATER DISCHARGE CERTIFICATE OF 

AUTHORISATION APPLICATION 

IRISH WATER 

MARCH 2017 



WWD Application Form Version 3/12 

This is a draft document and is subject to revision. 
 
 

 
 
 

Waste Water Discharge 
Certificate of 
Authorisation 

Application Form 
 
 
 
 
 
 
 
 
 
 
 
 

Environmental Protection Agency 
PO Box 3000, Johnstown Castle Estate, Co.  Wexford 

Lo Call: 1890 335599 Telephone: 053-9160600   Fax: 053-9160699 
Web: www.epa.ie Email: info@epa.ie 

EPA Ref. No: 
(Office use only) 

   
   

http://www.epa.ie/


   Waste Water Discharge Certificate of Authorisation Application Form  

 
 

Tracking Amendments to Draft Application Form 
[...]
Give the location of all storm water overflow point(s) associated with the waste 
water works.   
Type of Discharge Pipe to River (pumped) 
Unique Point Code SW02MOGE 
Location Discharge to Kiltha River , Mogeely, County Cork 

(combined with SW01MOGE) 
Grid ref (6E, 6N) 196000E, 074644N 
 
Attachment B.5 should contain appropriately scaled drawings / maps (≤A3) of 
storm water overflow point(s) associated with the waste water works, including 
labelled monitoring and sampling points associated with the discharge point(s).  
These drawings / maps should also be provided as geo-referenced digital drawing 
files (e.g. ESRI Shapefile, MapInfo Tab, AutoCAD or other upon agreement) in 
Irish National Grid Projection.   This data should be provided to the Agency on a 
separate CD-Rom containing sections B.1, B.2, B.3, B.4, C.1, D.2, E.3 and F.2.  
 
Attachment included 
 

Yes No 

  

  Page 11 of 26 
 



 

B.6 Planning Authority and/or Public Authority   
 
Give the name of the planning authority, or authorities, in whose functional area the 
discharge or discharges take place or are proposed to take place. 
  
Name: Cork County Council 
Address: Planning Department 
 County Hall 
 Carrigrohane Road 
 Cork 
Tel: 021 4276891 
Fax: 021 4867007 
e-mail: Planninginfo@corkcoco.ie 
 
Planning Permission relating to the waste water works which is the subject of this 
application:- (tick as appropriate) 
 
has been obtained * is being processed  
is not yet applied for  is not required  
* Local Authority own development - Part VIII was prepared for Mogeely 
 
Local Authority Planning File Reference No: 
  

Part X 

 
Attachment B.6 should contain the most recent planning permission, including 
a copy of all conditions, a copy of the planning inspector’s report and where an 
EIS was required, copies of any such EIS and any certification associated with the 
EIS, should also be enclosed.  Where planning permission is not required for the 
development, provide reasons, relevant correspondence, etc. 
 
Where applicable, provide a copy of any screening for Appropriate Assessment 
report and Natura Impact Statement (NIS) that was prepared for consideration 
by any planning/public authority as defined in Regulation 2(1) of the European 
Communities (Birds and Natural Habitats) Regulations 2011 (S.I. No. 477 of 
2011) in relation to the waste water works which is the subject of this application.  
Where a determination that an Appropriate Assessment is required has been 
made by any planning/public authority in relation to the waste water works, a 
copy of that determination and any screening report and NIS, and any 
supplemental information furnished in relation to any such report or statement, 
which has been provided to the planning/public authority for the purposes of the 
Appropriate Assessment, shall be included in Attachment B.6. 
 
 
Attachment included 
 

Yes No 

  

B.7  Other Authorities  
 
B.7 (i) Shannon Free Airport Development Company (SFADCo.) area 
 
The applicant should tick the appropriate box below to identify whether the 
discharge or discharges are located within the Shannon Free Airport Development 
Company (SFADCo.) area. 
 

  Page 12 of 26 
 



 

Attachment B.7(i) should contain details of any or all discharges located within 
the SFADCo. area. 
 
Within the SFADCo Area 
 

Yes No 

  

 
B.7 (ii) Health Services Executive Region 
 
The applicant should indicate the Health Services Executive Region where the 
discharge or discharges are or will be located. 
 
Name: Health Service Executive Southern Region  
Address: North Lee Local Health Office 
 Floor 2, Abbeycourt House 
 George’s Quay 
Tel: 021 4965511 
Fax:  
e-mail: info@hse.ie 

B. 8(i) Population Equivalent of Agglomeration 

TABLE B.8.1 POPULATION EQUIVALENT OF AGGLOMERATION 

The population equivalent (p.e.) of the agglomeration to be, or being, served by the 
waste water works should be provided and the period in which the population 
equivalent data was compiled should be indicated. 
 

Population Equivalent  299pe (2017) 
Data Compiled (Year)  2017 
Method see below* 

*Irish model-based estimate using CSO 2011 census population data, a 10% non-domestic 
factor and projected to 2023 using an ESRI growth rate of 0.644% 
 

B.8 (ii) Pending Development 

Where planning permission has been granted for development(s), but development 
has not been commenced or completed to date, within the boundary of the 
agglomeration and this development is being, or is to be, served by the waste water 
works provide the following information; 

• information on the calculated population equivalent (p.e.) to be contributed 
to the waste water works as a result of those planning permissions granted,  

• the percentage of the projected p.e. to be contributed by the non-domestic 
activities,  and   

• the ability of the waste water works to accommodate this extra hydraulic and 
organic loading without posing an environmental risk to the receiving waters. 

 

A development consisting of 42 No. residential units is currently being 
constructed, and when completed/occupied is expected to add 126 p.e. to the 
Mogeely Sewerage Scheme. This expected increased p.e. figure was added to the 
p.e. estimated for the year 2023 using the method discussed in Section B.8(i). 
Hence the 2023 p.e. determined is 437. 

  Page 13 of 26 
 



 

B.8 (iii) FEES 

State the relevant Class of waste water discharge as per Regulation 5, and the 
appropriate fee as per Columns 2 or 3 of the Third Schedule of the Waste Water 
Discharges (Authorisation) Regulations 2007, as amended.  
 

Class of waste water discharge Fee (in €) 
Discharges from agglomerations with a population 
equivalent of less than 500. 

€3,000.00 

It is noted that an application was made previously for a Wastewater Discharge Licence and a fee of 
10,000 was paid. The Agency confirmed that a refund of €7,000 was approved and the balance was 
retained for the Certification of Authorisation Application fee of €3,000.   
 
Appropriate Fee Included 
 

Yes No 

  

B.9 Capital Investment Programme 
State whether a programme of works has been prioritised for the development of 
infrastructure to appropriately collect, convey, treat and discharge waste water 
from the relevant agglomeration.  If a programme of works has been prioritised 
provide details on funding (local or national small schemes programme) allocated 
to the capital project. Provide details on the extent and type of work to be 
undertaken and the likely timeframes for this work to be completed. 
 
The current Mogeely Wastewater Treatment Plant was commissioned in 2008, and 
was designed to cater for flows and loads from the existing and projected 
population for the Mogeely agglomeration. The treated effluent from the new 
wastewater treatment plant is compliant with the required water quality 
standards to date. Hence there are no further upgrade works proposed for this 
agglomeration under Capital Investment Plan for 2017 – 2021. 
 
Attachment B.9 should contain the most recent development programme, 
including a copy of any approved funding for the project and a timeframe for the 
completion of the necessary works to take place.  
 
Attachment included 
 

Yes No 

  

B.10 Significant Correspondence 
 
Provide a summary of any correspondence resulting from a Section 63 notice 
issued by the Agency in relation to the waste water works under the 
Environmental Protection Agency Acts, 1992 to 2011. 

 
Attachment B.10 should contain a summary of any relevant correspondence 
issued in relation to a Section 63 notice.  
 
Attachment included 
 

Yes No 

  

Not applicable – No Section 63 Notices issued for Mogeely WWTP 

  Page 14 of 26 
 



 

B.11 Foreshore Act Licences. 
 
Provide a copy of the most recent Foreshore Act licence issued in relation to 
discharges from the waste water works issued under the Foreshore Act 1933. 

 
Attachment B.11 should contain the most recent licence issued under the 
Foreshore Act 1933, including a copy of all conditions attached to the licence and 
any monitoring returns for the previous 12-month period, if applicable. 
  
 
Attachment included 
 

Yes No 

  

Foreshore Licence not applicable to the Mogeely Sewerage Scheme 

  Page 15 of 26 
 



 

 

SECTION C: INFRASTRUCTURE & OPERATION 
Advice on completing this section is provided in the accompanying Guidance Note.   

C.1 Operational Information Requirements 
Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps (site plans and location maps, process flow diagrams) and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the aquatic 
environment. Maps and drawings must be no larger than A3 size. 
 
Mogeely Waste Water Treatment Plant (WWTP) has a capacity of 1200PE and 
discharges treated effluent to the Kiltha River. The 2017 PE is estimated at 299 of 
which 27 PE is non-domestic, while the 2023 PE is estimated at 437. 
 
The plant is designed to achieve the following standards: 

• BOD -   25mg/l 
• COD - 125mg/l 
• SS   -   35mg/l 

 
The WWTP has been operational since October 2008. All flows in excess of 3DWF 
overflow to a stormwater holding tank and are stored for a two hour period 
before being returned to the treatment stream when capacity is available in the 
WWTP. All flows in excess of 3DWF are conveyed from the storm water holding 
tank to the outfall pumps and discharged to the nearby Kiltha River via the 
primary discharge point. The WWTP site plan and flow process diagram is 
included in Attachment C.1(a) and C.1(b) respectively. 
 
The Phase 1 treatment works includes: 
 

• Inlet Works (screens and sump) 
• Stormwater Holding Tank 
• Ferric Dosing 
• Aeration Tank 
• Clarifier & RAS / WAS Pumps 
• Tertiary Sand Filter Unit 
• Picket Fence Thickener & Sludge Holding Tank 
• Outfall Works 

 
This WWTP is currently operated by a private service provider under a temporary 
Operation and Maintenance Contract. The Service Provider is fully responsible for 
the provision of all plant, materials including consumables and labour and any 
licences and permits necessary to ensure that the facility is operated and 
maintained in accordance with the best practice and any performance 
requirements stipulated in the Employer’s Requirements. 
 
Inlet Works 
The raw sewage flows through the inlet automatic screen by gravity. The screen 
starts automatically on a high level as detected by ultrasonic level sensor. Start 
up of screen will open solenoid valve, and initiate the duty wash pump to wash 
the screenings. Level sensor provides dry run protection for the wash pumps. 
  

  Page 16 of 26 
 



 

When the cut out level is reached in the inlet channel as detected by ultrasonic 
level sensor, the screen and wash water pump will run on for a set period and 
then stop and solenoid valve will close.  
 
Should any failure occur on the automatic screen, the manual bypass rakebar 
screen may be made operational. An automatic sampler is positioned on the inlet 
sump to take composite samples of the effluent prior to being treated. 
 
The screened effluent flows into the inlet sump by gravity from the inlet screen. 
Two submersible variable speed pumps which are controlled by a flowmeter, 
arranged in duty / standby configuration, pump the sewage to the aeration tank. 
Low level protection is provided by an ultrasonic level sensor. Each pump is 
provided with a hand off auto key on its respective starter. In automatic 
operation, the duty pump is selected by the Programme Logic Controller (PLC) 
and in the event that the duty pump fails, an alarm is generated and the standby 
pump shall be started automatically provided both pumps are selected to auto 
and available for operation. If both of these pumps fail an alarm will be 
generated. 
 
In hand operation, duty selection is provided by means of a duty selector switch 
on the HMI, which only allows one pump to operate at any given time. The 
normal start stop control of the duty pump is provided by means of 
predetermined cut-in cut-out set points, setup at commissioning. 
 
The inlet sump is fitted with two submersible fixed speed Storm Pumps, arranged 
in duty / standby configuration. In the event of storm conditions and the level 
sensor detects a high- level in the Inlet Sump the duty Storm Pump starts and 
pumps the sewage to the Storm tank. Low-level protection is provided by the 
ultrasonic level sensor. 
 
Each pump is provided with a hand off auto key on its respective starter. In 
automatic operation, the duty pump is selected by the PLC and in the event that 
the duty pump fails, an alarm is generated and the standby pump shall be started 
automatically provided both pumps are selected to auto and available for 
operation. If both of these pumps fail an alarm will be generated. 
 
Storm Water Holding Tank 
The Storm Water Storage Tank provides extra capacity in times of heavy rainfall. 
A Venturi (Cleaning) pump is controlled by ultrasonic level sensor and cleans the 
base of the storm tank. When the level in the storm tank reaches a preset level, 
the ultrasonic sensor sends a signal to the PLC, which starts the Venturi Pump. 
The Venturi pump sucks in water and atmospheric air, which is discharged into 
the bottom of the Storm Tank helping to suspend the sewage and clean the base 
of the tank. When the level in the tank reaches a preset low level the Venturi 
Pump automatically cuts out. 
 
A flowmeter located on the Storm Water Holding Tank inlet monitors the amount 
of Storm Water delivered to the Storm Water Holding Tank. A second flowmeter 
located on the Storm Water Holding Tank emergency overflow monitors the 
amount of Storm Water delivered to the Outfall Tank. 
 
Ferric Dosing 
Ferric is dosed to the raw sewage at the inlet to the aeration tank by the 2 No. 
duty / standby Ferric dosing pumps. The pumps are fixed speed manual stroke 
control determined by the operation of the Inlet Pumps. 
 

  Page 17 of 26 
 



 

A Level Probe monitors the level of chemical available in the bulk storage tank 
thus providing dry run protection. 
 
During automatic operation, in the event that the duty pump fails, the standby 
pump shall be started automatically, provided both pumps are selected to auto 
and available for operation. 
 
If both these dosing pumps fail an alarm will be generated.  
 
Aeration Tank 
There are two variable speed Air Blowers arranged in a duty / standby 
configuration provided. Dissolved oxygen probes constantly monitor the oxygen 
levels in the Aeration Tank. The speed of the air blowers will be controlled directly 
by the DO probe in the Aeration Tank. A local / remote switch is fitted to each 
drive. The remote switch will provide the air blower with a signal which will 
increase or decrease the speed of the blowers depending on the levels of DO 
required. With the local switch a potentiometer will be mounted on each blower 
starter section in the MCC panel to control the blowers operating on manual. Each 
blower will run at a set minimum speed to ensure proper ventilation of the unit. 
Each air blower enclosure is fitted with an acoustic hood and acoustic cooling fan 
respectively. 
 
Clarifier & RAS / WAS Pumps 
The clarifier has a rotating half-bridge, which turns about an axis. Two VSD 
driven RAS / WAS arranged in duty / standby configuration pump sludge received 
from the clarifier back to the aeration tank (RAS) and Picket Fence Thickener 
(WAS). The duty pump returns sludge continuously to the aeration tank. A 
flowmeter located on the RAS line monitors the amount of RAS delivered to the 
Aeration tank. 
 
A flowmeter located on the WAS line monitors the amount of WAS delivered to 
the Picket Fence Thickener. The RAS / WAS flows will be operator adjustable via 
the HMI when in automatic operation. Two timers will be provided on HMI to 